BOURNS®

RoHS Material Reports

Date : 2012/11/29
Part NO.: SRP7030 Series
i Report No.
No. Construction Element Homogeneous Material P Remark
(subpart) Date
CE/2012/B1585A
1 Iron Body Iron Powder / / HRIOHS
2012/11/15 alogen
_ CE/2012/21354 ROHS
2 Body-Coatin Epox
Y g poxy 2012/2/16 Halogen
N i CE/2012/B1589
3 Circuit-Copper Copper Wire RoHS
2012/11/15
o . Polyurethane-Based KA/2012/21352 RoHS
4 Circuit-Coating . .
Insulation Varnish 2012/2/24 Halogen
. . CE/2012/34847
5 Terminal-Clip Copper (C1100) RoHS
2012/3/26
CE/2012/41099
6 Solder Lead Free Solder / / HRIOHS
2012/4/12 alogen
CANEC1201952502
RoHS
) i 2012/3/7
7 Marking INK-White
CANEC1112635002
Halogen

2012/1/5
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Test Report No. : CE/2012/B1585A Date : 2012/11/27 Page: 1 of 7

BOURNS, INC. 00O O
1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : IRON POWDER

Style/ltem No. : L500

Sample Receiving Date : 2012/11/08

Testing Period : 2012/11/08 TO 2012/11/15

Test Requested : (1) As specified by client, with reference to RoHS Directive 2011/65/EU Annex Il to
determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs contents in the submitted
sample.

(2) As specified by client, to test Halogen-Fluorine, Chlorine, Bromine, lodine
contents in the submitted sample.

Test Method : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Signed for and oh\g
SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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BOURNS, INC. 0000 O
1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

Test Result(s)

PART NAME No.1 :  DK. GRAY METAL POWDER
Test Item(s) Unit Method MDL R;z“;'t
Cadmium (Cd) mg/kg |With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Lead (Pb) mg/kg [With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Mercury (Hg) mg/kg [With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Hexavalent Chromium Cr(VI) mg/kg [With reference to IEC 62321: 2008 and 2 n.d.
performed by UV-VIS.
Sum of PBBs - n.d.
Monobromobiphenyl 5 n.d.
Dibromobiphenyl 5 n.d.
Tribromobiphenyl 5 n.d.
Tetrabromobiphenyl 5 n.d.
Pentabromobiphenyl 5 n.d.
Hexabromobiphenyl 5 n.d.
Heptabromobiphenyl 5 n.d.
Octabromobiphenyl 5 n.d.
Nonabromobiphenyl 5 n.d.
Decabromobiphenyl malkg With reference to IEC 62321: 2008 and 5 n.d.
Sum of PBDEs performed by GC/MS. - n.d.
Monobromodiphenyl ether 5 n.d.
Dibromodiphenyl ether 5 n.d.
Tribromodiphenyl ether 5 n.d.
Tetrabromodiphenyl ether 5 n.d.
Pentabromodiphenyl ether 5 n.d.
Hexabromodiphenyl ether 5 n.d.
Heptabromodiphenyl ether 5 n.d.
Octabromodiphenyl ether 5 n.d.
Nonabromodiphenyl ether 5 n.d.
Decabromodiphenyl ether 5 n.d.
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BOURNS, INC. 0000 O
1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

Test Item(s) Unit Method MDL Result

No.1

Halogen

Halogen-Fluorine (F) 50 n.d.

(CAS No.: 14762-94-8)

Halogen-Chlorine (CI) 50 n.d.

(CAS No.: 22537-15-1) kg |With reference to BS EN 14582:2007.

Halogen-Bromine (Br) maikg Analysis was performed by IC. 50 n.d.

(CAS No.: 10097-32-2)

Halogen-lodine (1) 50 n.d.

(CAS No.: 14362-44-8)

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4."-" = Not Regulated

Unless otherwise stated the results shown in this test report refer only to the samplegs) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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BOURNS, INC. 0000 O

1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr** test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

| Cutting / Preparation

Y
Sample Measurement Cré*
Pb-Cd Hg (Note**)
Y Y Y
depended on different sample
material (as below table) HNO,/HCI/HF digestion reagent
A\ 4 y A4
Filtration Heat to appropriate
temperature to extract
. Residue v
Solution
A 4 Cool, filter digestate
" 1) Alkali FU.SiOI’l through filter
l 2) HCl to dissolve 3
| ICP-AES | Add diphenyl-carbazide for
Sample Material Digestion Acid color development
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0O, v
Glass HNO3/HF measure the absorbance
Gold, platinum, palladium, ceramic | Aqua regia at 540 nm by UV-VIS
Silver HNO3;
Plastic H.S0O,, H20,, HNO;, HCI
Others Added appropriate reagent to total
digestion

Note** : (1) For non-metallic material, add alkaline digestion reagent and heat to 90~95C.
(2) For metallic material, add pure water and heat to boiling.
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BOURNS, INC. 0000 O
1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

PBB/PBDE analytical FLOW CHART

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

First testing process —»
Sample

Optional screen process =sss

Confirmation process — -p i
Sample pretreatment

v

Screen analysis

[ ]

.

" sssssssmssssnmEsnsmmEEnEEn
I

\4

Sample extraction/
Soxhlet method

I
v

Concentrate/Dilute
Extracted solution
|
v
Filter
|
v
Analysis by GC/MS
]

v

Issue Report
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BOURNS, INC. 0000 O
1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

Analytical flow chart of halogen content

1) Name of the person who made measurement: Rita Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

Weighting and putting sample in cell

Oxygen Bomb Combustion / Absorption

!

Dilution to fixed volume

Analysis was performed by IC
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BOURNS, INC. 0000 O

1200 COLUMBIA AVE.RIVERSIDE, CA 92507, USA

* The tested sample / part is marked by an arrow if it's shown on the photo. *

CE/2012/B1585

N |

= —

R

i SG5E1281585010

Jl-‘\"ull\|I|III|I|H||= ol

** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sam eg_r)Tested ThIS test repon cannot be reproduced, except in full, without prior written permission of the
Company.[RIEAHH » IR ERERERHG AR ATT o BRERLALN ASETE

This document is issued by the Company subject to its General Conditions of SerV|ce printed overleaf available on request or accessible at www.sgs.com/terms_and_conditions.htm
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the
limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at
the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. - . P . -
e e - 33, Wu Chuan Rd., New Taipei Industrial Park, New Taipei City, Taiwan / 7|t /i #7t 7 2[5 & T RE 335%
LERERH A ETRA
EIRERRHR O IR AR t + 886 (02)2299 3279 f+ 886 (02)2299 3237 WWW.5gS.tw

|
Member of the SGS Group



Signature Not Verified
)

For Questlon,

Please Contaft with SGS

R ARE

3555 (No.) : CE/2012/21354 H#g(Date) : 2012/02/16 &K (Page) : 1 of 9
Test Report

PELNOX CO., LTD. OO 00 O A
8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

YX—Fiﬂd%‘iﬁ%ﬁﬂJg}aﬁ&, ﬂﬂﬂgﬁ%fﬁ-ﬂﬁﬁgﬁﬁgﬂﬁﬂ—l“ (The following samples was/were submitted and
identified by/on behalf of the client as) :

15 5% % A% (Sample Description) :  EPOXY ME-5890LC

L 5% (Style/Item No.) :  EPOXY ME-5890LC
W+ B B (Sample Receiving Date) : 2012/2/10
)2 H0 M) (Testing Period) : 2012/2/10 TO 2012/02/16

B &% K (Test Results) FHATFT—H8 (Please refer to next pages).

Chenyu Kung w«
Signed for and ohbehz

SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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Test Report

PELNOX CO., LTD. 0O OO

8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

AL K (Test Results)

) 3X 271 (PART NAME)No.1 ¥ & &4k (BLACK PASTE)

3 3 23
MRA B %6 oy eyl I
(Test Items) (Unit) (Method) (MDL) No .1
43 / Cadmium (Cd) mg/kg |FIEC 62321: 20087k, UREIZLT 2 n.d.
I8BT4 RE4E M . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |ZF#IEC 62321: 2008F 7%, AR EBEST 2 n.d.
I8BT4 E4E M . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
& / Mercury (Hg) mg/kg |$FIEC 62321: 20087k, UREIZLT 2 n.d.
I8BT4 SRR . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
~184% / Hexavalent Chromium mg/kg é?ﬁ?IEC 62321: 2008 7=, VAUV-VISHA]. 2 n.d.
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
ARLE e gl mg/kg |%#US EPA 3540C 3%, A RAAEH /K 5 n.d.
Hexabromocyclododecane (HBCDD) ﬁ%ﬁ%ﬁd. / With reference to US EPA
(CAS No.: 25637-99-4) 3540C method. Analysis was performed
by GC/MS.
RO — W BE ¥ oK / BBP % SFEN 14372, ARADR A/ E B4R M) = . 0.003 n.d.
(Benzyl butyl phthalate) (cas / With reference to EN 14372. Analysis
No.: 85-68-7) was performed by GC/MS.
ME_FTER= (2-CHATHR) 7/ % SFEN 14372, R/ G i Eprim = . 0.003 n.d.
DEHP (Di- (2-ethy1hexy1) / With reference to EN 14372. Analysis
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
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AR B E 35 A3 % rAGM | BE
(Test Items) (Unit) (Method) PR AL (Result)
(MDL) No.1
—¥E—2% / DIDP (Di- % SHEN 14372, VARABR AT/ g0 = . 0.01 n.d.
isodecyl phthalate) (CAS No.: / With reference to EN 14372. Analysis
26761-40-0) was performed by GC/MS.
—WE—2F / DINP (Di- % SHEN 14372, VARAAER AT/ g0 = . 0.01 n.d.
isononyl phthalate) (CAS No.: / With reference to EN 14372. Analysis
28553-12-0) was performed by GC/MS.
—WVE;—iEF / DNOP (Di-n- % SHEN 14372, VARAAER AT/ g0 = . 0.003 n.d.
octyl phthalate) (CAS No.: 117- / With reference to EN 14372. Analysis
84-0) was performed by GC/MS.
—WE =T / DBP (Dibutyl % SHEN 14372, VARAABR AT/ g 400 = . 0.003 n.d.
phthalate) (CAS No.: 84-74-2) / With reference to EN 14372. Analysis
was performed by GC/MS.
HE / Halogen
B % () / Halogen-Fluorine (F) | mg/kg |%#BS EN 14582:2007, R &F & ¥k 5 50 n.d.
(CAS No.: 14762-94-8) *ﬁ. / With reference to BS EN
14582:2007. Analysis was performed by
IC.
B % (/&) / Halogen-Bromine (Br) mg/kg |%#BS EN 14582:2007, VA&ET B ATtk 5 50 n.d.
(CAS No.: 10097-32-2) *ﬁ. / With reference to BS EN
14582:2007. Analysis was performed by
IC.
B % (#t) / Halogen-lodine (I) mg/kg |%%BS EN 14582:2007, yA&:F & Hiik o 50 n.d.
(CAS No.: 14362-44-8) *ﬁ. / With reference to BS EN
14582:2007. Analysis was performed by
IC.
W% (4) / Halogen-Chlorine (Cl) | mg/kg |%#%BS EN 14582:2007, wA&:F Rtk 5 50 479
(CAS No.: 22537-15-1) *ﬁ. / With reference to BS EN
14582:2007. Analysis was performed by
IC.
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$EA5(No.) : CE/2012/21354 HHi(Date) : 2012/02/16 H K (Page) : 4 of 9

7 &8l X

RRFEB X5 R F & A% FRAE (Result)

(Test Items) (Unit) (Method) (MDL) No 1
2 8B XMfe / Sum of PBBs - N
— AR/ Monobromobiphenyl 5 n.
ZAWER / Dibromobiphenyl 5 n.
ZRWER / Tribromobiphenyl 5 n.
WiAMER / Tetrabromobiphenyl 5 n.
BRWER / Pentabromobiphenyl 5 n.
NiWER / Hexabromobiphenyl 5 n.
L RWER / Heptabromobiphenyl 5 n.
ANREIR / Octabromobiphenyl 5 n.
JLiRTER / Nonabromobiphenyl 5 n.
AW E / Docabromobiphenyl % F1EC 62321: 200877 3%, RAAMBHR/ s -
%3 #F2 / Sum of PBDEs - N

62321: 2008 and performed by GC/MS

|

~

Monobromodiphenyl ether

[ 3|

Dibromodiphenyl ether

j\

"
29

Tribromodiphenyl ether

n

"
29

Tetrabromodiphenyl ether

~

"
29

|-

Hexabromodiphenyl ether

N
P2
RS

T
o[ %

Heptabromodiphenyl ether

"
29

4

Octabromodiphenyl ether

"
29

Nonabromodiphenyl ether

"
29

d
d
d
d
d
d
d
d
d
d
.d.
mg/kg |E3E4&MM . / With reference to IEC 1
d
d
d
d
d
d
d
d
d
d

S R R IR E E R R E E R R RIEIEI R R R IEIELE

| B
prdl I I [ I I I (Y .

/
/
/
/
/ Pentabromodiphenyl ether
/
/
/
/
/

alaojlajlajajlajla]jlaja|oa

HE

~

Decabromodiphenyl ether

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**é‘;’fi’h)
3. MDL = Method Detection Limit (77 348845 RA4)
4. "-" = Not Regulated (B IRAAE)
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3555 (No.) : CE/2012/21354 H#i(Date) : 2012/02/16 &K (Page) : 5 of 9
Test Report

PELNOX CO.,

8-7 BODAI,

1)

2)
3)

HADANO CITY, KANAGAWA 259-1302,

LTD.
JAPAN

BIBRT 0y AAZ B 24560 0 A TRAEM o (S1B&AH 7 &M% 4 ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®*

BHAR ¢ #%ix{fv; / Name of the person who made measurement: Climbgreat Yang

MRAATA K

W4k~ B4 / Cutting -~ Preparation

v

7% [ Name of the person in charge of measurement: Troy Chang

test method excluded )

AR LS EE / Sample Measurement

45 Pb~ 43 Cd

A 4

& Hg

A\ 4

AEs Cr**

\ 4

RIET Bl 090 B kil & 09 BT B AL T &
P -1 ) / Acid digestion by suitable acid depended on

B/ 8 B SRR ORI AL
Microwave digestion with HNOs/HCI/HF

Al E LR [ Add
appropriate amount of
digestion reagent

v

different sample material (as below table) l

# & / Filtration

!
| i | Solution |

-

v

| #% | Residue

v

Ak B R AT
ﬂx / Heat to appropriate
temperature to extract

1)  #Ja&ks% / Alkali Fusion

v

2) #EEiEM [ HCl to dissolve

| B RIBRATE

4 8 F 4tk #4% | ICP-AES |

v

AEptki@iEAks [ Cool,
filter digestate through filter

v

#%AME / Sample Material

H LB 4848 / Digestion Acid

Steel, copper, aluminum, solder

IR, MER, BER, AR, ERK/
Agqua regia, HNO3, HCI, HF, H,0,

N EHEE Add
diphenyl-carbazide for
color development

v

3% 3% |/ Glass w G, 8 /A E: | HNOs/HF
&, 48, L RE/ sk /Aquaregia
Gold, platinum, palladium, ceramic

4% [/ Silver HiE& [ HNO3

# B | Plastic

BiEk, %Rk, #iEk, Bk /| H,SO4 H0p HNO;, HCI

44 / Others

Ae NALFTEE 2 %45 A%/ Any acid to total digestion

VRSN R-T AR R €
AR R IR & 7 540 nm By R
¥ & / measure the

absorbance at 540 nm by
UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sampleg_L ) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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3555 (No.) : CE/2012/21354 H#j(Date) : 2012/02/16 &K (Page) : 6 of 9
Test Report

PELNOX CO., LTD. OO 00 R A
8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

& &2 #7448 / Analytical flow chart of halogen content

1) #@RAER : 53 / Name of the person who made measurement: Rita Chen
2) AR A FA kA E [ Name of the person in charge of measurement: Troy Chang

M Tl A -
Sample pretreatment/separation

v

S RN AN A
Weighting and putting sample in cell

v

BEERE [e3 T
Oxygen Bomb Combustion / Absorption

v

iﬁﬁ I HTHH
Dilution to fixed volume

v

B KA RA AT/
Analysis was performed by IC

Unless otherwise stated the results shown in this test report refer only to the sampleg_L ) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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3555 (No.) : CE/2012/21354 H#i(Date) : 2012/02/16 &K (Page) : 7 of 9
Test Report

PELNOX CO., LTD.

8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

FRERMTALE
Analytical flow chart of Soxhlet extraction (GC/MS) procedure

B aRXAEB : 53%,# [ Name of the person who made measurement: Roman Wong
B AR A FA R4 HE [ Name of the person in charge of measurement: Troy Chang

[BAR: TEH KL=k LEY - SRBE -+ ~BFPE_B-_XLPiR
H #8144 | Test ltems: Phthalate-Benzotriazole-HBCDD~NP-DBBT~ Organic

phosphorus compounds )

SRR/ N/
Sample pretreatment/separation

)

Fesh ERUGR A & X ERZE /
Sample extraction by soxhlet method

!

BRI IR |
Concentrate/Dilute Extracted solution

!

RABRATH BB ST/
Analysis was performed by GC/MS

!

#4% / Data

Unless otherwise stated the results shown in this test report refer only to the sampleg_L ) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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Test Report 385 (No.) : CE/2012/21354 B #i(Date)

PELNOX CO., LTD.
8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

:2012/02/16 R # (Page) : 8 of 9

¥R FZE | Analytical flow chart

] MERAANE - 5% # [ Name of the person who made measurement: Roman Wong
u B3R A F A TkZ&E [ Name of the person in charge of measurement: Troy Chang
[mE B (Test ltems): Z2BR/Z£BRX - W% -A-# / PBB/PBDE, TBBP-A-bis ]

RBRAZF | First testing process ——p  i&#F 11 #8242 & / Optional screen process sssssss #3842 / Confirmation process = = p

k& / Sample

!

& AT R IE / Sample pretreatment

+

-

n

. 1 &R o #r | Screen analysis

:IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
v

#S#EHE / Sample extraction method

T
v

ERUR L 4/#4E | Concentrate/Dilute Extracted solution

T
v

FERURiBE | Filter

]
v

RAAR #H 4% 947 | Analysis by GC/MS

[
v

Issue Report / #3734
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A
Test Report BB (No.)

PELNOX CO., LTD. OO 00 R A
8-7 BODAI, HADANO CITY, KANAGAWA 259-1302, JAPAN

: CE/2012/21354 B #I(Date) : 2012/02/16 HE (Page) : 9 of 9

BAPof HRART > MATETERA S/ HE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2012/21354

*% 4R 4L B (End of Report) **
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Test Report

RETHRIERNARR S 00O O
JUNG SHING WIRE CO., LTD.

EHTI—fa R P ER = FZ2315%
NO. 231, SEC. 3, CHUNG-CHENG RD., JEN-TEH DISTRICT, TAINAN CITY 71757, TAIWAN

ZE#% (No.) : CE/2012/B1589 A #(Date) : 2012/11/15 A# (Page): 1 of 6

RTRRERE R T L, BhEPpPEBEEEPHERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# 5% % #% (Sample Description) : COPPER WIRE (4R%%)

LAk (Style/Item No.) : C-02-001C
W+ B HA (Sample Receiving Date) : 2012/11/08
) 3XHA M) (Testing Period) : 2012/11/08 TO 2012/11/15

A E K (Test Requested) : wfi&f%—a‘\ % %RoHS 2011/65/EU Annex 11 3544743, 45, &K, ~E%&, %4
,%/ 115? ﬁé/ﬂ']ék‘ (As specified by client, with reference to RoHS Dlrectlve
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

A% % (Test Method) i S FIEC 62321: 2008% 7% / With reference to IEC 62321: 2008.

A4 K (Test Results) FHAT—H8 (Please refer to next pages).

Signed for and o
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sam egTs) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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Test Report

RETRIERDARR S

JUNG SHING WIRE CO.,

LTD.

EhTIEE T IER = H231K

NO. 231,

SEC. 3, CHUNG-CHENG RD.,

R & K (Test Results)

803X 28 4% (PART NAME)No.1

A (No. )

: CE/2012/B1589

B #1(Date) : 2012/11/15

JEN-TEH DISTRICT, TAINAN CITY 71757, TAIWAN

4R, 4 )% % (COPPER COLORED METAL WIRE)

Eﬁi(Page) :

2 of 6

A3 B B A7 % kol Iy
(Test Items) (Unit) (Method) R Ad (Result)
(MDL) No.1
48 / Cadmium (Cd) mg/kg 4 #1EC 62321: 2008% ik, MAEREIBALT 2 n.d.
4% / Lead (Pb) mg/kg 3BT BG4 . / With reference 9 h.d.
to IEC 62321: 2008 and performed by
sk / Mercury (Hg) mg/kg |1cp-AES. 2 n.d.
A8 4% / Hexavalent Chromium *x SFIEC 62321: 20087 3, RHb/KRIERGE # Negative
Cr(VI) 5. / With reference to IEC 62321:
2008 and performed by Boiling water
extraction Method.#
% 4B KA / Sum of PBBs mg/kg - n.d.
—RWER Monobromobiphenyl mg/kg 5 n.d.
—RA¥X / Dibromobiphenyl mg/kg 5 n.d.
ZJAMEK / Tribromobiphenyl mg/kg 5 n.d.
P9 i% B K / Tetrabromobiphenyl mg/kg |4 1EC 62321: 20083k, RAMBH /Y 5 n.d.
FLiEWER / Pentabromobiphenyl mg/kg |34 . / With reference to IEC 5 n.d.
NIRHK / Hexabromobiphenyl mg/kg [62321: 2008 and performed by GC/MS. 5 n.d.
LAWK / Heptabromobiphenyl mg/kg 5 n.d.
NiBTEA / Octabromobiphenyl mg/kg 5 n.d.
JBBER / Nonabromobiphenyl mg/kg 5 n.d.
+IamE R / Decabromobiphenyl mg/kg 5 n.d.

Unless otherwise stated the results shown in this test report refer only to the sample% tested Thls test report cannot be reproduced, except in full, without prior written permission of the
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Test Report

REFTHRIERMDARRA (O 0 T P O O 0
JUNG SHING WIRE CO., LTD.

EHTI—fa R P ER = FZ2315%

NO. 231, SEC. 3, CHUNG-CHENG RD., JEN-TEH DISTRICT, TAINAN CITY 71757, TAIWAN

ZE#5 (No.) : CE/2012/B1589 A #(Date) : 2012/11/15 A # (Page): 3 of 6

#AAH Bz R F L 7 AR A gXx
(Test Items) (Unit) (Method) Ao PR AL (Result)

(MDL) No.1

3 hBRE M / Sun of PBDEs mg/kg - —
— &M KA / Monobromodiphenyl ether | mg/kg - —
ZRW KA / Dibromodiphenyl ether ng/kg s —
ZURWEKEE / Tribromodiphenyl ether | mg/kg - —
VeI / Tetrabromodiphenyl ether | mg/kg |44 1RC 62321: 2008973k, WA AARBAT/H - n.d
B&WEXKEL / Pentabromodiphenyl ether | mg/kg |3EfE#:38]. / With reference to IEC s L
SR KB / Hexabromodiphenyl ether mg/kg 62321: 2008 and performed by GC/MS. 5 n.d
%W K8k / Heptabromodiphenyl ether | mg/kg s —
Ni%JE KB / Octabromodiphenyl ether | mg/kg - —
JLS I K EE / Nonabromodiphenyl ether | mg/kg s —
+ &3 K&k / Decabromodiphenyl ether | mg/kg - —

#3x(Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (K#:h)

3. MDL = Method Detection Limit (77 8845 RAd)

4. "-" = Not Regulated (S AAE)
5. **= Qualitative analysis (No Unit) <% ST (e ?1”
6

.# = a. Positive means the presence of CrVI on the tested areas
(Positive & 73R & B4 3| <18 4%)
b. Negative means the absence of CrVI on the tested areas
(Negative & 7 il 3K B3R AR 2] < 1F 48)
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg
with 50 cm? tested areas. / ZIRRIEE=0.02 mg/kg with 50 cm? (tested areas)

Unless otherwise stated the results shown in this test report refer only to the sample% ) tested. Thls test report cannot be reproduced, except in full, without prior written permission of the
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Test Report

REFTHRIERMDARRA (O 0 T P O O 0
JUNG SHING WIRE CO., LTD.

EHTI—fa R P ER = FZ2315%

NO. 231, SEC. 3, CHUNG-CHENG RD., JEN-TEH DISTRICT, TAINAN CITY 71757, TAIWAN

ZE#5 (No.) : CE/2012/B1589 A #(Date) : 2012/11/15 A # (Page): 4 of 6

1) RIBARAFTHRZBZMEM > HBORAER - ( SBEE&ARFTEMRS) These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) mAAER: 1%/*‘1%: / Name of the person who made measurement: Climbgreat Yang
3) MR A FA :5R%E / Name of the person in charge of measurement: Troy Chang

| W4 - B ##% / Cutting - Preparation

v

| R4 €& / Sample Measurement |

I
_ &8 Cr
5% Pb~ 43 Cd & Hg (Note™)
A 4 v \/
RAZT R A sb 69 AT o il e BRI AT AL (W F & A L BR SR BRSOk A i & il /Add
P77 ) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

@ik |/ Filtration }_i P
1?1 / Heat to appropriate

| &% | Solution | | #%75 /Residue | temperature to extract
1) #tEekZ / Alkali Fusion A Epik B S | Cool
v 2) @#iEm | HClto dissolve filter digestate through filter

| RIS AT SR T B4 R M/ ICP-AES |

v

¥su41H / Sample Material HALEg 4848 / Digestion Acid Je NA 6B 5 6/ Add
4, 4, 45, B8 | IR, BEER, HBER, GRERL, HAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO;, HCI, HF, H,0, color development
3% 5 | Glass A 85, 8 A8k | HNOo/HF v
&, 4h, s, MR/ Esk /Aquaregia
Gold, platinum, palladium, ceramic RRINE-T RS &
42 / Silver w8 /HNOs B s AL 540 nm By R
# 1% | Plastic B, HAUK, B, B8 /| H,SO4 H,0, HNOs, HCI Y& | measure the
H 4 / Others fe il ey R B E 24 | Added appropriate absorbance at 540 nm by

reagent to total digestion UV-VIS

Note**: (1) 4t # 4 B A # e Ntk 1L Aok £ 90~95°C 2 Be. / For non-metallic material, add alkaline digestion reagent and heat
t0 90~95C.
(2) st 42 BMH ALK > o ZE 32T, / For metallic material, add pure water and heat to boiling.
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EHTI—ZE P ER=F2313%
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ZE#5 (No.) : CE/2012/B1589 A #(Date) : 2012/11/15 A # (Page): 5 of 6

3 AWK/ 5 8B XEk 5477428 |/ PBB/PBDE analytical FLOW CHART

B AlRXAE : 3, / Name of the person who made measurement: Roman Wong
B X A F A 5k [ Name of the person in charge of measurement: Troy Chang
kA2 A | First testing process ———

EIEM R AR42 4 / Optional screen process sssmasus

HERAZ K | Confirmation process = « = «p

| Sample / # 5% |
v

| Sample pretreatment / # & a7 i 52 |

Screen analysis / #7 & 547
.IIII..IIII..IIII..IIIII..III...III...III.:
v
Sample extraction # & 3 F/
Soxhlet method % X ZE I :

|
v

Concentrate/Dilute Extracted solution
BB IR YE I AE

v

| Filter / 3£ ik i@ |
v

[ Analysis by GCIMS | fuda B AT H sk A4 |
T
v

| Issue Report 23741 % |
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Test Report

RETHRIERNARR 00O
JUNG SHING WIRE CO., LTD.

&I fE B P IER = 2315k
NO. 231, SEC. 3, CHUNG-CHENG RD., JEN-TEH DISTRICT, TAINAN CITY 71757, TAIWAN

BAFRAFART > ARTEHTERINZAS/H4E.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2012/B1589

[SGSE1281589010

*% 4RA LB (End of Report) **
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B2 THRGEMN) A BRR E

JUNG SHING WIRE (SUZHOU)CO., LTD.

2152005 ) 77 48 7R3 A7 B 2 B 3 R K 5585%

NO. 558, YUNDONG BOULEVARD WUJIANG ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE WUJIANG
CITY JIANG SU PROVINCE, 215200 CHINA

$EA5(No.) : KA/2012/21352 HEHi(Date) : 2012/02/24 H K (Page) : 1 of 8

RTRBZESGERE,PEE, WS, ERBEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# &b %4 4% (Sample Description) : AG4 EeysRE AN (COPPER COLORED COATING ON THE MAGNET WIRE)
A EE (Style/Item No.) : AIW

B EPLIR : E370215120216

otk B 3 (Sample Receiving Date) :2012/02/20

)X H7 M) (Testing Period) : 2012/02/20 TO 2012/02/24

AR B (Sample Submitted By) : RETHIERMNARRSE (JUNG SHING WIRE CO., LTD.)
A4 K (Test Results) : HRAT—HE (Please refer to next pages).

Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Thgtest report cannot be reproduced, except in full, without prior written permission of the
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CITY JIANG SU PROVINCE, 215200 CHINA

$EA5(No.) : KA/2012/21352 HHi(Date) : 2012/02/24 B (Page) : 2 of 8

B2 & K (Test Results)

58] 2X 2R 4= (PART NAME) NO.1 : ALK Y eYsRE A (COPPER COLORED COATING ON THE MAGNET WIRE)

7 HAA R X

MRAR $1z BR T % BRIE | (Result)

(Test Items) (Unit) (Method)
(MDL) NO.1

s / Cadmium (Cd) mg/kg |%HIEC 62321: 2008% %, RAEHESTHER 2 n.d.
F a4t k&4, / With reference to IEC
62321: 2008 and performed by ICP-AES.

5 / Lead (Pb) mg/kg |5HIEC 62321: 20087 3%, Al ARMESEHRE 2 n.d.
F 341583 4. / With reference to IEC
62321: 2008 and performed by ICP-AES.

A&/ Mercury (Hg) mg/kg |%HIEC 62321: 200877 3%, A A&MGEIHE TR 2 n.d.
F 541583 48] . / With reference to IEC
62321: 2008 and performed by ICP-AES.

1B 4% / Hexavalent Chromium Cr(VI) mg/kg | ZFIEC 62321: 20087 &, RUV-VIS#al. / 2 n.d.
by alkaline extraction With reference to IEC 62321: 2008 and
performed by UV-VIS.

%8Bt K / Sum of PBBs N o d.
— 8K / Monobromobiphenyl 5 o d.
—A&%K / Dibromobiphenyl 5 n.d.
ZRMESR / Tribromobiphenyl 5 n.d.
TR HER / Tetrabromobiphenyl 4 1EC 62321: 20087 3%, ARMBATIE/E 5 n.d.
B %W / Pentabromobiphenyl mg/kg [&M&MA]. / With reference to IEC 62321: 5 n.d.
,\ﬂ%mﬁii / Hexabromobiphenyl 2008 and performed by GC/MS. 5 n.d.
LR K / Heptabromobiphenyl 5 0d.
N / Octabromobiphenyl 5 o d.
FLRBER / Nonabromobiphenyl 5 o d.
FiA% X / Decabromobiphenyl 5 o d.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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CITY JIANG SU PROVINCE, 215200 CHINA

$EAG(No.) : KA/2012/21352 HHi(Date) : 2012/02/24 H K (Page) : 3 of 8

MRRE F MRy Tamtt | et
(Test Items) (Unit) (Method) (MDL) o1
% 5B XBk4A / Sum of PBDEs - n.d.
~%y4&[%;/ Monobromodiphenyl ether 5 n.d.
_—b‘%pﬁif%i/ Dibromodiphenyl ether 5 n.d.
,.@ﬁmyqxf%;/ Tribromodiphenyl ether 5 n.d.
Eﬂé%lwqxf%;/ Tetrabromodiphenyl ether SFIEC 62321: 2008% 3%, RAMBIIE/ Y 5 n.d.
EpLY 5 ﬁ%i/ Pentabromodiphenyl ether mg/kg égﬁgﬁQﬁﬂ. / With reference to IEC 62321: 5 n.d.
,\@kmyaxf%;/ Hexabromodiphenyl ether 2008 and performed by GC/MS. 5 n.d.
BRI OR f%i/ Heptabromodiphenyl ether 5 n.d.
AN ﬁ4kﬁ%i/ Octabromodiphenyl ether 5 n.d.
BRI OR f%i/ Nonabromodiphenyl ether 5 n.d.
R OR f%i/ Decabromodiphenyl ether 5 n.d.
Qi‘ / Halogen
B % () / Halogen-Fluorine (F) mg/kg |%#ZBS EN 14582:2007, wAdkFRATE 4. / 50 n.d
(CAS No.: 014762-94-8) With reference to BS EN 14582:2007.
Analysis was performed by IC.
% (&) / Halogen-Chlorine (Cl) mg/kg |%#ZBS EN 14582:2007, wAdkF BTG 24, / 50 162
(CAS No.: 022537-15-1) With reference to BS EN 14582:2007.
Analysis was performed by IC.
B % (/&) / Halogen-Bromine (Br) mg/kg | %FBS EN 14582:2007, RétFRATHEIAT. / 50 n.d.
(CAS No.: 010097-32-2) With reference to BS EN 14582:2007.
Analysis was performed by IC.
B2 (#t) / Halogen-Iodine (I) mg/kg |%#ZBS EN 14582:2007, vA#kFRATE 4. / 50 n.d.
(CAS No.: 014362-44-8) With reference to BS EN 14582:2007.
Analysis was performed by IC.
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JUNG SHING WIRE (SUZHOU)CO., LTD.
215200 i T 48 FR AT B 4 [ 1€ R K E5585%
NO. 558, YUNDONG BOULEVARD WUJIANG ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE WUJIANG
CITY JIANG SU PROVINCE, 215200 CHINA
fizE(Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (i]’:?fﬁﬂi)
3. MDL = Method Detection Limit (27 74824 FRAA)
4. "-" = Not Regulated (£ 3AAE)

$EAG(No.) : KA/2012/21352 HHi(Date) : 2012/02/24 H K (Page) : 4 of 8
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1) RERXTHRZE Mt HBCLEEEMR o (SIF4m A7 &4 ) [ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr ©* test method excluded )
2) ARXAE : 5kf&#E / Name of the person who made measurement: Alex Chang
3) M A& FA : k1% [ Name of the person in charge of measurement: Ray Chang
| W3~ #WH4E S / Cutting - Preparation

v

A A4k EE / Sample Measurement I

& Hg g4 Crt
4% Pb -~ 43 Cd
\ 4 \ 4 \ 4

RIE T B 5 o9 E kil e BR 4T IE AL (de

2 BRI B R SRR O 4G [

‘F%Pfrrﬁ) / Acid digestion by suitable acid

Microwave digestion with

el Ak [ Add
appropriate amount of

depended on different sample material (as HNO3s/HCI/HF digestion reagent
below table) l
v o # % il 18 HEAT AL
;& / Filtration ¥ /Heatto
appropriate temperature
to extract
\4
) #:% | Residue L
&% [ Solution o
Aapig g s [ Cool,
filter digestate through
filter
1) wiEakik /
l Alkali Fusion l
2) HBmEER ;
B RIS E R T4 k| ICP-AES HCI to dissolve e EA B E [ Add
diphenyl-carbazide for
- - color development
ﬁfﬁl&ﬁ’ﬁ / Sample Material I {=PRIfEFE%E / Digestion Acid

i, S, ﬁ‘ﬁ, TR/ SN ’IJT*J\P?Q, N é\?&ﬁﬁﬁpﬁ, s/ l
Steel, copper, aluminum, solder Aqua regia, HNOs, HCl, HF, HO:
ﬁiffﬁ{ / Glass TPk, &3/ HNOs/HF

f», # , B/ =~ / Aqua regia

Gold, platlnum, palladium, ceramic
&L/ Silver

W8 / Plastic

VAR SN R - T R R R #
#o Rk IRk A 540
nm #5°% ¥ & / measure
the absorbance at 540
nm by UV-VIS

HilPE / HNOs
T, S, i, B
HaS0s, H202, HNO? HCI

o A 2

Any acid to total digestion

E {4/ Others
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3 ABR/ % A ERE 247742 B / PBB/PBDE analytical FLOW CHART

1)@RAAER : & E£3 / Name of the person who made measurement: Anson Tsao
2)X & & A : 5k1a4 / Name of the person in charge of measurement: Ray Chang

$EA5(No.) : KA/2012/21352 HHi(Date) : 2012/02/24 B (Page) : 6 of 8

R4 42 K | First testing process ——»
BEHEMERAZAF | Optional screen process  ---«-x--=---

#3RAZF | Confirmation process — - — »
Sample / # &

!

Sample pretreatment / & & A7 & 32

v

[ 3
n n
: Screen analysis / #1 & 547 E
:...............1................:

Vv

Sample extraction #& & 2 3/

Soxhlet method 2 X ZF B+
T

v

Concentrate/Dilute Extracted solution
3R R a I FE
T
v
Filter 238 %
T
v
Analysis by GC/MS
AR HTH AR 5 AT
T
v
Issue Report #iTi L
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Test Report

EETHRGEHEMN)ARR S
JUNG SHING WIRE (SUZHOU)CO., LTD.

2152005 L 77 48 7 % 45 B 2 B 3E R K8 5585%
NO. 558, YUNDONG BOULEVARD WUJIANG ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE WUJIANG

CITY JIANG SU PROVINCE, 215200 CHINA

§Ea#iA42E / Analytical flow chart of halogen content

1) XA H : &% 8/ Name of the person who made measurement: Jean Hung

2) &R & &’ A : k16 4/ Name of the person in charge of measurement: Ray Chang

Bifd gt >~ # Ak /

Sample picture and report number

v

B TR

Sample pretreatment/separation

'

FEETRAR Y AR A
Weighting and putting sample in cell

v

SRR R
Oxygen Bomb Combustion / Absorption

v

FRY = L
Dilution to fixed volume

v

B T R IT /
Analysis was performed by IC
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ETHHEMN)A R2 8
JUNG SHING WIRE (SUZHOU)CO., LTD.
2152005 ) 77 48 /R 47 B 2 B 3 R KB 5585%
NO. 558, YUNDONG BOULEVARD WUJIANG ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE WUJIANG
CITY JIANG SU PROVINCE, 215200 CHINA
* BR Phe A FEART 0 M ARTEERERA AN/ M.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

KA/2012/21352

$EAG(No.) : KA/2012/21352 HEHi(Date) : 2012/02/24 H K (Page) : 8 of 8

#em re s 832

KA/2012/21352

*% 4R A2 B (End of Report) **
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Test Re port No. : CE/2012/34847 Date : 2012/03/26 Page: 10f 6

HONGKONG ZHENG ZEXIANG INDUSTRIAL DEV. LIMITED O 0O AR
26-28 BUILDING LISONGLANG SECOND INDUSTRIAL AREA GONGMING TOWN, SHENZHEN CITY
CHINA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : C1100

Style/ltem No. : C1100

Sample Receiving Date : 2012/03/19

Testing Period : 2012/03/19 TO 2012/03/26

Test Requested 1 As specified by client, with reference to RoHS Directive 2011/65/EU Annex Il to

determine Cadmium, Lead, Mercury, Cr(VI), PBBs,PBDEs contents in the
submitted sample.

Test Result(s) : Please refer to next page(s).

Chenyu Kung w
Signed for and ohbe

SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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HONGKONG ZHENG ZEXIANG INDUSTRIAL DEV. LIMITED 0O O
26-28 BUILDING LISONGLANG SECOND INDUSTRIAL AREA GONGMING TOWN, SHENZHEN CITY
CHINA

Test Result(s)
PART NAME No.1 :  COPPER COLORED METAL
Test Item(s) Unit Method MDL R::_L;"
Cadmium (Cd) mg/kg [With reference to IEC 62321: 2008 2 n.d.
and performed by ICP-AES.
Lead (Pb) mg/kg [With reference to IEC 62321: 2008 2 n.d.
and performed by ICP-AES.
Mercury (Hg) mg/kg [With reference to IEC 62321: 2008 2 n.d.
and performed by ICP-AES.
Hexavalent Chromium Cr(VI) * With reference to IEC 62321: 2008 # Negative
and performed by Boiling water
extraction Method.#
Sum of PBBs mg/kg - n.d.
Monobromobiphenyl mg/kg 5 n.d.
Dibromobiphenyl mg/kg 5 n.d.
Tribromobiphenyl mg/kg 5 n.d.
Tetrabromobiphenyl mg/kg 5 n.d.
Pentabromobiphenyl mg/kg 5 n.d.
Hexabromobiphenyl mg/kg 5 n.d.
Heptabromobiphenyl mg/kg 5 n.d.
Octabromobiphenyl mg/kg 5 n.d.
Nonabromobiphenyl mg/kg 5 n.d.
Decabromobipheny! mg/kg |With reference to IEC 62321: 2008 5 n.d.
Sum of PBDEs mg/kg |and performed by GC/MS. - n.d.
Monobromodiphenyl ether mg/kg 5 n.d.
Dibromodipheny! ether mg/kg 5 n.d.
Tribromodipheny! ether mg/kg 5 n.d.
Tetrabromodiphenyl ether mg/kg 5 n.d.
Pentabromodiphenyl ether mg/kg 5 n.d.
Hexabromodiphenyl ether mg/kg 5 n.d.
Heptabromodiphenyl ether mg/kg 5 n.d.
Octabromodiphenyl ether mg/kg 5 n.d.
Nonabromodiphenyl ether mg/kg 5 n.d.
Decabromodiphenyl ether mg/kg 5 n.d.

Unless otherwise stated the results shown in this test report refer only to the Sample(ﬁg) tested. Thls tesl report cannot be reproduced, except in full, without prior written permission of the
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HONGKONG ZHENG ZEXIANG INDUSTRIAL DEV. LIMITED 0O O
26-28 BUILDING LISONGLANG SECOND INDUSTRIAL AREA GONGMING TOWN, SHENZHEN CITY
CHINA

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
. n.d. = Not Detected
. MDL = Method Detection Limit
" = Not Regulated
. ** = Qualitative analysis (No Unit)

. #= a. Positive means the presence of CrVI on the tested areas

b. Negative means the absence of CrVI on the tested areas
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with 50 cm?
tested areas.

o uA wWN
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26-28 BUILDING LISONGLANG SECOND INDUSTRIAL AREA GONGMING TOWN, SHENZHEN CITY
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr® test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

| Cutting / Preparation

Y
Sample Measurement
H cré
Pb- Cd 9
Y \4 Y
Acid digestion by suitable acid Microwave digestion with Add appropriate amount of
depended on different sample
material (as below table) HNO,/HCI/HF digestion reagent
A\ 4 y A\ 4
Filtration Heat to appropriate
v temperature to extract
v Residue v
Solution
v Cool, filter digestate
) 1) Alkali Fusion through filter
l 2) HCl to dissolve 7
| ICP-AES | Add diphenyl-carbazide for
Sample Material Digestion Acid color development
Steel, copper, aluminum, solder Aqua regia, HNO 3, HCI, HF, H,0O, v
Glass HNO3s/HF measure the absorbance
Gold, platinum, palladium, ceramic | Aqua regia at 540 nm by UV-VIS
Silver HNO3;
Plastic H,SO,4, H,0,, HNO;, HCI
Others Any acid to total digestion
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PBB/PBDE analytical FLOW CHART

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

First testing process —»
Sample

Optional screen process -....

Confirmation process — -p $
Sample pretreatment

v

L]

L]

. L]

Screen analysis .
IIIIIIIIIIIIIIIIIIIIIIII:

v

Sample extraction/
Soxhlet method

|
v

Concentrate/Dilute
Extracted solution

|
v
Filter
T
v
Analysis by GC/MS

I
v

Issue Report
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

CE/2012/34847

SGSE12348470101]

** End of Report **
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For Questlon,

Please Contaft with SGS

AR mE
Test Report

AAEE F AL %4y A PR 3/ DYFENCO ELECTRONICS CHEMICAL CORP. (0O
(;ké_\é%ﬁ%ﬂr(ig)ﬁf‘&a:é] / FOREVER GOLD METAL MATERIAL (D.G.) CO., LTD.)
FRMNARIE S FH %~ 3 / SUZHOU DYFENCO ELECTRONIC ENTERPRISE CO., LTD.)
mt{i’rﬁﬂéﬁé[&ﬁ BAT I ARELE136%% / NO. 136, SU LIN ROAD, YANCHAO DISTRICT,
KAOHSIUNG CITY 82446, TAIWAN (R. O. C.))

5545 (No.) : CE/2012/41099 HHi(Date) : 2012/04/12 B# (Page) : 1 of 8

RTINS h T L, BhEpPEBEEEPHERA N T (The following samples was/were submitted and
identified by/on behalf of the client as) :

% % 4% (Sample Description) . LEAD FREE SOLDER(J&4%1245)

LA e (Style/Item No.) :  THBAB(EER) (ELECTROPLATING ANODES(HALF BALL))
L])'Cﬁ"ﬂﬁ}](Sample Receiving Date) : 2012/04/05

) 3XHA M) (Testing Period) : 2012/04/05 TO 2012/04/12

R & K (Test Results) : FHAT—H8 (Please refer to next pages).

Chenyu I(ung
Signed for and
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sampleg_L ) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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Iy

T t R rt #EAE(No.) : CE/2012/41099 B #(Date) 2012/04/12 & # (Page) 2 of 8
est Repo
AEF T AL 219 A R 3 / DYFENCO ELECTRONICS CHEMICAL CORP. {00000
(;ké\é\%ﬁﬂ()}ig)ﬁr‘&xé] / FOREVER GOLD METAL MATERIAL (D.G.) CO., LTD.)
FNMARES FHE 5 n 8 / SUZHOU DYFENCO ELECTRONIC ENTERPRISE CO., LTD.)
mi{iﬂ?#ﬁﬁé[&ﬁ BAT I AMRIL136%% / NO. 136, SU LIN ROAD, YANCHAO DISTRICT,
KAOHSIUNG CITY 82446, TAIWAN (R. O. C.))
B2 4 K (Test Results)
i) 2%, €42 (PART NAME) No.1 4.% 4% (SILVER COLORED METAL)
MRRA ¥ MR 7% “anie | esare
(Test Items) (Unit) (Method) (MDL) No .1
43 / Cadmium (Cd) mg/kg éﬁﬁ?IEC 62321: 2008 &, VAR 2 n.d.
FeA% 5 BB T SRR .
/ With reference to IEC 62321:
2008 and performed by ICP-AES.
4% / Lead (Pb) mg/kg |ZFIEC 62321: 20087F &, VAR 2 16
FeA% 5 BB T A4 R R
/ With reference to IEC 62321:
2008 and performed by ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 20087F &, VAR 2 n.d.
FeA% 5 BB T A4 R R
/ With reference to IEC 62321:
2008 and performed by ICP-AES.
><184% / Hexavalent Chromium Cr(VI) % S FIEC 62321: 2008% 3%, Rk # Negative
REIEF FmAl. / With
reference to IEC 62321: 2008
and performed by Boiling water
extraction Method.#
HE / Halogen
% (;?L) / Halogen-Fluorine (F) 50 n.d.
(CAS No.: 14762-94-8)
B % (£) / Halogen-Chlorine (Cl) % #BS EN 14582:2007, vA&kF R 50 n.d.
(CAS No.: 22537-15-1) MA&E 2 H7. / With reference to
B % (/&) / Halogen-Bromine (Br) mg/kg BS EN 14582:2007. Analysis was 50 n.d.
(CAS No.: 10097-32-2) performed by IC.
B % (&) / Halogen-Iodine (I) 50 n.d.
(CAS No.: 14362-44-8)

Unless otherwise stated the results shown in this test report refer only to the Sample s) tested. Thls tesl reporl cannot be reproduced, except in full, without prior written permission of the
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Test Report

ANEIE E F L ENE 45 A IR 8] / DYFENCO ELECTRONICS CHEMICAL CORP. (0 O O
(KELBAF(R2E)HARASE / FOREVER GOLD METAL MATERIAL (D.G.) CO., LTD.)

(BRMANIEE F %4 %3 / SUZHOU DYFENCO ELECTRONIC ENTERPRISE CO., LTD.)

ST RERA B WRIL136%E / NO. 136, SU LIN ROAD, YANCHAO DISTRICT,

KAOHSIUNG CITY 82446, TAIWAN (R. 0. C.))

545 (No.) : CE/2012/41099 HHi(Date) : 2012/04/12 BH# (Page) : 3 of 8

< »‘ﬂ, ‘é*
MR Fo MR 7% ﬁﬁiﬂﬁéj (R a%t)
esu
(Test Items) (Unit) (Method)
(MDL) No.1
BB KA / Sum of PBBs B n.d.
% X

— %Wt 3K / Monobromobiphenyl 5 n.d.
AWK / Dibromobiphenyl 5 n.d.
Z %MK / Tribromobiphenyl 5 n.d.
AR K / Tetrabromobiphenyl 5 n.d.
FIRWHK / Pentabromobiphenyl 5 n.d.
WX / Hexabromobiphenyl 5 n.d.
%MK / Heptabromobiphenyl 5 n.d.
NGRBEZ / Octabromobiphenyl 5 n.d.

Sl . . . s
7 % : s 7 .d.
JU% B 2K / Nonabromobiphenyl % F1EC 62321: 20087 7%, WAA 5 n.d
+ 788X / Decabromobiphenyl ne/k R AT/ E FEAEARA] ./ With 5 n.d.
$4B% A / Sum of PBDEs 8758 |ieference to IEC 62321: 2008 - _—
— %W 3K/ Monobromodiphenyl ether and performed by GC/MS. 5 n.d.
—&%EX  / Dibromodiphenyl ether 5 n.d.
ZRBE3X  / Tribromodiphenyl ether 5 n.d.
V9 RMEi R/ Tetrabromodiphenyl ether 5 n.d.
AR  / Pentabromodiphenyl ether 5 n.d.
NiEWEX  / Hexabromodiphenyl ether 5 n.d.
LR M X/ Heptabromodiphenyl ether 5 n.d.
NRBEIR  / Octabromodiphenyl ether 5 n.d.
%M/ Nonabromodiphenyl ether 5 n.d.

p y

+ &M X/ Decabromodiphenyl ether 5 n.d.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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ANEE T FALSR L1y A PR 22 3] / DYFENCO ELECTRONICS CHEMICAL CORP. (0 O O
(7k/i‘é%ﬁ*+(5fi % )4 PR3 &) / FOREVER GOLD METAL MATERIAL (D.G.) CO., LTD.)
B MNANRE T F % B0 5 / SUZHOU DYFENCO ELECTRONIC ENTERPRISE CO., LTD.)
mtﬁﬂ*mﬁ%[{eﬁ AT ARIL136%E / NO. 136, SU LIN ROAD, YANCHAO DISTRICT,
KAOHSIUNG CITY 82446, TAIWAN (R. 0. C.))

5545 (No.) : CE/2012/41099 EH#I(Date) : 2012/04/12 BH#(Page) : 4 of 8

#3x(Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (FK#d)

3. MDL = Method Detection Limit (7 2484 RAE)

4. "-" = Not Regulated (SEIRAI&AA)

5. **= Qualitative analysis (No Unit) =M \*ﬁ'( —‘1‘-’"{’

6. # = a. Positive means the presence of CrVI on the tested areas

(Positive & 78l 3 B 38 8] 2] 55 18 48 )
b. Negative means the absence of CrVI on the tested areas
(Negative & v ] ok [ 3% AAR R 2] 5518 55)
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with

50 cm? tested areas. / AR IE/E=0.02 mg/kg with 50 cm? (tested areas)
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1) RIBRTREE A0 HSLRAEM o (B4R T EMR ) | These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) R AE : H51E / Name of the person who made measurement: Climbgreat Yang
3) AKX & FA : k& E [ Name of the person in charge of measurement: Troy Chang

W4~ 245 / Cutting ~ Preparation

v

AR LS EE / Sample Measurement

4 Pb- 43 Cd % Hg %44 Cr
v \4 \ 4
IR TR R LS A ok il 6 BRI AT (e T R o s/ B R R ABR B ORI AL il Bk | Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

l—' &g /Filtration }—¢ o h E % B AT AL 3
I |/ Heat to appropriate

i | Solution | 775 | Residue | temperature to extract
1) lﬁﬁlgn%ﬁ}‘% / Alkali Fusion 7:»‘?517?&5@/.1@%?% / COOI,
v 2) @M /HClto dissolve filter digestate through filter

RABATHRF LA /ICP-AES |

v

¥ % / Sample Material H1uE kA8 4a / Digestion Acid AN G B E | Add
4, 4, 2, B8 | EoK, AiE:, BE:, SR, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3% 3% / Glass A 8%, 88 / HNOs/HF +
&, %, L BE/ F 7k /Aquaregia
Gold, platinum, palladium, ceramic RSN R-T AR kR €
4% [ Silver w8 /HNOs B smim ik 2 540 nm A9 R
# % | Plastic BBk, UK, Ak, B8 /| H.SO4 H0, HNO;, HCI W [ measure the
2 At / Others frm NAEATBE £ %41 RE | Any acid to total digestion f}t\)}ssrltéance at 540 nm by
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0T T AL A
CRE R (R

%A (No. )

: CE/2012/41099 B #](Date)

22 @) / DYFENCO ELECTRONICS CHEMICAL CORP.
)H FR?2 8 / FOREVER GOLD METAL MATERIAL (D.G.) CO.,

GFNASIEE FE 5 8 / SUZHOU DYFENCO ELECTRONIC ENTERPRISE CO., LTD.
136, SU LIN ROAD, YANCHAO DISTRICT,

mi&ﬂ?#ﬁ ¥ B A @At WARIE1365% / NO.

KAOHSIUNG CITY 82446, TAIWAN (R. O.

[P Y SIEP Y ¥

B R AH

c.))

WRAAFMF | First testing process ——»
EHF M G425 [ Optional screen process ssssmmu:

A2 K | Confirmation process =— -

-

2012/04/12 E $# (Page)

LTD.)
)

| Sample / # %

v

| Sample pretreatment / 4% & 77 &2

Screen analysis /| #1 & 2 #7

v

Sample extraction %% £ H/
Soxhlet method % X ZE Bk

[]
v

3R R Ha AR

Concentrate/Dilute Extracted solution

v

| Filter / BRI

]
v

| Analysis by GC/MS / #48& #7 8 i 1k o 47 |

T
v

| Issue Report #3734

42#ri#A42 8 | PBB/PBDE analytical FLOW CHART

H B / Name of the person who made measurement: Roman Wong
B X A F A R4 [ Name of the person in charge of measurement: Troy Chang

6 of 8
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W& # 748 / Analytical flow chart of halogen content

B AR AR : 5% /Name of the person who made measurement: Rita Chen
B aAXEEAC '3’% % [ Name of the person in charge of measurement: Troy Chang

e T L UNE -
Sample pretreatment/separation

!

R R S R
Weighting and putting sample in cell

!

PEIESE (e T
Oxygen Bomb Combustion / Absorption

L AR

Dilution to fixed volume

!

B+ KTk AT/
Analysis was performed by IC
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* BATYRAHAET MATHETRRAZIMES/HE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2012/41099

*% LR (End of Report) **
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Test Report No. CANEC1201952502 Date: 07 Mar 2012 Page 1 of 5

SHUN HE PRINTING MATERIAL CO.,LTD

5F, BLOCK 3, HONGTIAN JINQIAO INDUSTRIAL ZONE, HONGTIAN VILLAGE, SHAJING TOWN, BAOAN
DISTRICT, SHENZHEN
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : INK (in Chinese asiii )

SGS Job No. : CP12-007813 - SZ

Model No. : MPL-1002

Date of Sample Received : 01 Mar 2012

Testing Period : 01 Mar 2012 - 07 Mar 2012

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion : Based on the performed tests on selected part of submitted sample(s), the

results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated
biphenyls (PBB), Polybrominated diphenyl ethers (PBDE) comply with the limits
in RoHS Directive 2011/65/EU Annex Il; recasting 2002/95/EC.

Signed for and on behalf of
SGS-CSTC Ltd.

enfa

Approved Signatory
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Test Report No. CANEC1201952502 Date: 07 Mar 2012 Page 2 of 5

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
1 CAN12-019525.002  White ink

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

RoHS Directive 2011/65/EU

Test Method :  With reference to IEC 62321:2008
(1) Determination of Cadmium by ICP-OES.
(2) Determination of Lead by ICP-OES.
(3) Determination of Mercury by ICP-OES.
(4) Determination of Hexavalent Chromium by Colorimetric Method using UV-Vis.
(5) Determination of PBBs / PBDEs content by GC-MS.

Test Item(s) Limit Unit MDL 002
Cadmium (Cd) 100 mg/kg 2 ND
Lead (Pb) 1,000 mg/kg 2 ND
Mercury (Hg) 1,000 mg/kg 2 ND
Hexavalent Chromium (CrVI) 1,000 mg/kg 2 ND
Sum of PBBs 1,000 mg/kg - ND
Monobromobiphenyl - mg/kg 5 ND
Dibromobiphenyl - mg/kg 5 ND
Tribromobiphenyl - mg/kg 5 ND
Tetrabromobiphenyl - mg/kg 5 ND
Pentabromobiphenyl - mg/kg 5 ND
Hexabromobiphenyl - mg/kg 5 ND
Heptabromobiphenyl - mg/kg 5 ND
Octabromobiphenyl - mg/kg 5 ND
Nonabromobiphenyl - mg/kg 5 ND
Decabromobiphenyl - mg/kg 5 ND
Sum of PBDEs 1,000 mg/kg - ND
Monobromodiphenyl ether - mg/kg 5 ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.
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Test Report No. CANEC1201952502 Date: 07 Mar 2012 Page 3 of 5

Test ltem(s) Limit Unit MDL 002
Dibromodiphenyl ether - mg/kg 5 ND
Tribromodiphenyl ether - mg/kg 5 ND
Tetrabromodiphenyl ether - mg/kg 5 ND
Pentabromodiphenyl ether - mg/kg 5 ND
Hexabromodiphenyl ether - mg/kg 5 ND
Heptabromodiphenyl ether - mg/kg 5 ND
Octabromodiphenyl ether - mg/kg 5 ND
Nonabromodiphenyl ether - mg/kg 5 ND
Decabromodiphenyl ether - mg/kg 5 ND
Notes :

(1) The maximum permissible limit is quoted from the directive 2011/65/EU, Annex I

Remark : The result(s) shown is of the total weight of dried sample.
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Test Report No. CANEC1201952502 Date: 07 Mar 2012 Page 4 of 5

ATTACHMENTS

RoHS Testing Flow Chart
1) Name of the person who made testing: Bella Wang / Cutey Yu / Ross Zhan
2) Name of the person in charge of testing: Adams Yu / Ryan Yang

3) These samples were dissolved totally by pre-conditioning method according to below flow chart
(Cr®* and PBBs/PBDEs test method excluded).

Sample Preparation

\ 4
Sample Measurement

"PblCd/Hg PBBs/PBDEs Cro
y
A_cid digestion with Sample solvent v v
microwave/ hotplate extraction Nonmetallic Metallic
material material
A A *
Filtration Concentration/ X X - Positive
Dilution of extraction ||Adding digestion Spot test
| solution reagent
v v v
Solution Residue . Heating to
Tt 90~95°C for Boiling water
Filtration extraction extraction
y
1) Alkali Fusion / . ¢ *
Dry Ashing v F|Itrat'|on and Adding 1,5-
2) Acd to GC-MS pH adjustment diphenylcarbazide
dissolve ¢ for color
development
Adding 1,5- i
h 4 v diphenylcarbazide
ICP-OES/AAS DATA for color A red  color
development indicates the
presence of Cro*,
* If necessary,
Y UV-Vis confirm with
DATA UV-Vis.
v v
DATA > DATA
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Date: 07 Mar 2012 Page 5 of 5

Test Report No. CANEC1201952502

Sample photo:

vl

CAN12-019525.002

SGS authenticate the photo on original report only

*** End of Report ***
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Test Report No. CANEC1112635002 Date: 05 Jan 2012 Page 1 of 4

SHUN HE PRINTING MATERIAL CO.,LTD

5F, BLOCK 3, HONGTIAN JINQIAO INDUSTRIAL ZONE, HONGTIAN VILLAGE, SHAJING TOWN, BAOAN
DISTRICT, SHENZHEN
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : INK

SGS Job No. : CP11-016430 - SZ

Model No. : MPL-1002

Date of Sample Received : 30 Dec 2011

Testing Period : 30 Dec 2011 - 05 Jan 2012

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

M en’g

Merry Lv
Approved Signatory
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Test Report No. CANEC1112635002 Date: 05 Jan 2012 Page 2 of 4

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
1 CAN11-126350.002  White ink

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Halogen

Test Method :  With reference to EN 14582: 2007, analysis was performed by lon Chromatograph (IC).

Test ltem(s) Limit Unit MDL 002
Fluorine (F) - mg/kg 50 ND
Chlorine (CI) - mg/kg 50 236
Bromine (Br) - mg/kg 50 ND
lodine (1) - mg/kg 50 ND

Remark : The result(s) shown is of the total weight of dried sample.
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ATTACHMENTS
Halogen Testing Flow Chart

1) Name of the person who made testing: Bob Song
2) Name of the person in charge of testing: Rain Qiao

Sample cutting / preparation

\ 4
Sample Measurement

A\ 4
Combustion in oxygen bomb

A 4
Dissolved in an absorption solution

Filtration

A 4

Analyzed by ion chromatography. Double confirm by other
instruments, if necessary

DATA
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Sample photo:

CAN11-126350.002

SGS authenticate the photo on original report only

*** End of Report ***
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